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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL assumes no responsibility for the data provided by the customer, any
statements, inferences or generalizations drawn by the customer or others from the reports issued by BTL.
The report must not be used by the client to claim product certification, approval, or endorsement by A2LA or
any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note
BTL-FCCP-5-2410C237 RO0 | Original Report. Nov. 29, 2024 Invalid
BTL-FCCP-5-2410C237 R0O1 Modified the comments. Dec. 06, 2024 Valid
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1. APPLICABLE STANDARDS

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:
ANSI C63.26-2015
The following reference test guidance is not within the scope of accreditation of A2LA:
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01
FCC KDB 940660 D01 Part 96 CBRS Eqgpt v03

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 96 & Part 2

Standard(s) Section Test Item Judgment Remark
96.41(b) Equivalent Isotropic Radiated PASS | -
2.1046 Conducted Output Power PASS | -
2.1049 Occupied Bandwidth PASS | -
2.1051& 96.41(e) Conducted Spurious Emissions PASS | -
2.1053 & 96.41(e) Radiated Spurious Emissions PASS | -
2.1051 & 96.41(e) Band Edge Measurements&ACLR PASS | -

Frequency Stability for

2105 Ter:perat:/re & Vol):age PASS |
96.41(g) Peak To Average Ratio PASS | o

Note:

(1) “N/A” denotes test is not applicable to this device.
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(2) The RF module of this 4G Wireless Router has been tested and certified. Please refer to the
module report as listed in the below table for the test results of the RF module.
RF Module | Module | Module

Model | FCCID | Function | ReportNumber SENEE
123W00006-LTE-
vo0005-1 47 CFR Part 96
2AIVU- | o FCC Part 96.47
SIM7912A | XMoo | M50 FCC KDB 940660 DO1 Part 96 CBRS
01 FG322308-01 Eqpt v03

WINNF-TS-0122-V1.0.2 CBRS CBSD
Test Specification
1) The antenna gain of 4G Wireless Router is greater than that of module, so output power, EIRP,
and radiated spurious emissions were tested and recorded. For the test results of all other test
items please refer to above module test report.

(3)Based on the RF module the antennas for this 4G Wireless Router were updated as below table:

Ant. Model Name Type Ant. Manufacturer égitr?(ré%?) Note
Shenzhen
N19-0728-R0OA PCB Be-Comfortable 3.72 LTE Band 48
Technology Co. Ltd

1) The antenna gain is provided by the manufacturer.
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2.1 TEST FACILITY
For radiated spurious emissions(9 kHz to 30 MHz&Above 18GHz) item:
The test facilities used to collect the test data in this report is at the location of 1-2/F, 4/F, Building A, 1-2/F,
Building B, 3/F, Building C, No.3, Jinshagang 1st Road, Dalang Town, Dongguan City, Guangdong
People’s Republic of China.

For other items:

The test facilities used to collect the test data in this report is at the location of Room 108-116, 309-310,
Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong, People’s Republic of
China.

BTL's Registration Number for FCC: 747969

BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CBO01 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range I—? r/1tv U,(dB)
30MHz ~ 200MHz Y 4.70
3m) CISPR
( 200MHz ~ 1,000MHz Y 4.92
200MHz ~ 1,000MHz H 4.54
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 5.14
Test Site Method Measurement Frequency Range U,(dB)
DG-CB03 18 ~ 26.5 GHz 3.36
(1m) CISPR 26.5 ~ 40 GHz 3.58
B. Power Measurement:
Parameter Uncertainty
Maximum Output Power 10.87 dB
Temperature +0.48 °C
Humidity £1.37 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature | Humidity | Test Voltage Tested By Test Date
Nov. 02, 2024 ~
Output Power & EIRP | 23.3-24.1°C | 36-47% DC 24V Gavin Ge | Nov. 26, 2024
Dec. 05, 2024

Radiated Spurious

Emissions 26°C 47% AC 120V/60Hz | Vance Lv Nov. 19, 2024
(9 kHz to 30 MHZz)
Radiated Spurious

Emissions 20°C 50% AC 120V/60Hz | Young Zou | Nov. 22, 2024
(30 MHz to 1000 MHz)
Radgte_d Spurious 20°C 50% | AC 120V/60Hz | Young Zou | Nov. 22, 2024
missions
(Above 1000 MHz) 24°C 53% | AC 120V/60Hz | Jensen Zhou| Nov. 27, 2024
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment 4G Wireless Router
Brand Name TOZED KANGWEI
Test Model ZLT P90
Series Model ZLT PO0Y(Y,Y can be A-J), Telsey P90
. There is no difference except model difference, shell color and silk
Model Difference(s)
screen change.
Hardware Version TZ7.823.386A
Software Version V1.0
DC Voltage supplied from PoE adapter.
Power Source Model: GS-P240100E954
I/P: 100-240V ~ 50/60Hz 0.8A
Power Rating O/P: 24V ==—=1.0A
+4.5pins, -7.8pins
IMEI No Radiated 868553060003943, 868553060003331
) Conducted 868553060003646
. UL: QPSK,16QAM
eE o T32E LTE DL: QPSK,16QAM,64QAM
Channel 16QAM
) QPSK
LTE Bandwidth
(MHz) (dBm/10MHz) (dBm/10MHz)
5 18.44 17.46
10 18.58 17.71
Band 48 15 18.67 18.03
Max. EIRP 20 18.59 18.78
Channel QPSK 16QAM
LTE Bandwidth (dBm) (dBm)
(MHz)
5 15.67 14.90
10 15.62 14.84
Band 48 15 15.58 14.80
20 15.53 14.75
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.

2. The Channel List:

LTE Band 48(UL/DL: 3550-3700 MHz)
Test Frequency ID Ba(rl:/ﬂ:vz")’th EARFCN Freq“e”mf_luz'g irel L)
5 55265 3552.5
10 55290 3555.0
Low Range
15 55315 3557.5
20 55340 3560.0
Mid Range 5/10/15/20 55990 3625.0
5 56715 3697.5
10 56690 3695.0
High Range
15 56665 3692.5
20 56640 3690.0
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3.2 DESCRIPTION OF TEST MODES AND TEST CONDITION

Following mode(s) was (were) found to be the worst case(s) and selected for the final test:

LTE BAND 48 MODE
Available Channel .

Test Item Channel Tested Channel Bandwidth Modulation Mode
55265 to 56715 | 55265, 55990, 56715| 5MHz QPSK, 16QAM 1RB/12RB/25RB
Output Power | 55290 to 56690 | 55290, 55990, 56690| 10MHz QPSK, 16QAM 1RB/25RB/50RB
& EIRP 55315 to 56665 | 55315, 55990, 56665 15MHz QPSK, 16QAM 1RB/36RB/75RB
55340 to 56640 | 55340, 55990, 56640 20MHz QPSK, 16QAM 1RB/50RB/100RB

Radiated | 55265 10 56715 55990 5MHz QPSK 1RB

Spurious
Emissions | 55340 to 56640 55990 20MHz QPSK 1RB
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3.3 BLOCKDIGRAMSHOWINGTHECONFIGURATIONOFSYSTEMTESTED

EUT

1 EL

Adapter

T

AC 100-2400

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 RJ45 Cable NO NO 1.5m
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4. TEST RESULT

4.1 OUTPUT POWER & EIRP MEASUREMENT

411 LIMIT
EIRP for CBRS equipment as below table:
Maximum EIRP
Device
(dBm/10 MHz)
End User Device 23
Category A CBSD 30
Category B CBSD 47

4.1.2 TEST PROCEDURE

The testing follows ANSI C63.26-2015 Section 5.2.4.4.2

Conducted Output Power:

The EUT can operate with a constant duty cycle.

a) Set span to 2 x to 3 x the OBW.

b) Set RBW = 1% to 5% of the OBW.

c) Set VBW = 3 x RBW.

d) Set number of measurement points in sweep = 2 x span/RBW.

e) Sweep time:

1) Set = auto-couple, or

2) Set = [10 x (number of points in sweep) x (transmission symbol period)] for single sweep
(automation-compatible) measurement.

f) Detector = power averaging (rms).

g) Set sweep trigger to “free run.”

h) Trace average at least 100 traces in power averaging (rms) mode if sweep is set to auto-couple. To
accurately determine the average power over the on and off time of the transmitter, it can be
necessary to increase the number of traces to be averaged above 100, or if using a manually
configured sweep time, increase the sweep time.

i) Compute power by integrating the spectrum across the OBW of the signal using the instrument’s
band or channel power measurement function with band/channel limits set equal to the OBW band
edges. If the instrument does not have a band or channel power function, sum the spectrum levels
(in linear power units) at intervals equal to the RBW extending across the entire OBW of the
spectrum.

j)Add 10 log (1/duty cycle) to the measured power level to compute the average power during
continuous transmission. For example, add [10 log (1/0.25)] = 6 dB if the duty cycle is a constant
25%.

EIRP Power:

The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
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4.1.3 TESTSETUP LAYOUT
Conducted Power Measurement

=

Spectrum Analayzer

Power
Spiitter

=

Communication simulator

4.1.4 TEST DEVIATION

No deviation.

4.1.5 TEST RESULTS
Please refer to the APPENDIX A.

EUT
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4.2 RADIATED EMISSIONS MEASUREMENT

4.21 LIMIT

Out of band emissions: The power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

E (dBuV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The
emission limit equal to 55.26dBuV/m.

4.2.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1.

The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.
Then EIRP is then converted to field strength as follows in Equation

E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 55.26dBuV/m.

4.2.3TEST SETUP LAYOUT

Below 30MHz

A

EUT

E).S m

Communications
Test Set

Ground Plane

Receiver
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30MHz to 1000MHz

Iﬂ.ﬂ m

Ground Plane

Communications

Test Set
e —

Above 1GHz

Receiver

¢a.zm

Ground Plane

Communications
Test Set

Receiver

Amp,

4.2.4 TESTDEVIATION

No deviation.

4.2.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX B.

4.2.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX C.

4.2.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX D.
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4. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck |FMZB 1513-60B| 1513-60 B-034 Mar. 30, 2025
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 22, 2024
RW4950-3.8A-N
3 Cable N/A MSM-1.5 N/A Nov. 12, 2025
4 Cable N/A HM RO A MM N/A Nov. 12, 2025
EZ-EMC
Measurement Software Farad Ver.NB-03A1-01 N/A N/A
966 Chamber room ETS 9*6*6 N/A May 16, 2025
wideband radio R&S CMW500 152372 Dec. 22, 2024
communication tester
Radiated Emissions - 30 MHz to 1 GHz
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Trlog-Broadband | .y, 0 heck VULB9168 01269 May 18, 2025
Antenna
2 Attenuator EMCI EMCI-N-6-06 AN-N0697 May 18, 2025
3 MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
. EMC
4 Preamplifier INSTRUMENT EMCO001330 980825 Jan. 19, 2025
EMC EMCCFD400-NM-N
5 Cable INSTRUMENT M-2500 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
6 Cable INSTRUMENT M-7000 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
7 Cable INSTRUMENT M-3000 N/A Jun. 06, 2025
EZ-EMC
8 |Measurement Software Farad Ver NB-03A1-01 N/A N/A
g | . Wideband Radio R&S CWM 500 165848 Jan. 19, 2025
Communication Tester
10 | 966 Chamber room Tai He 9*6*6(NSA&VSWR) N/A Jun. 06, 2025
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Radiated Emissions - 1 GHz to 18GHz

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
Measurement EZ-EMC
2 Software Farad Ver.NB-03A1-01 N/A N/A
. EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Jan. 19, 2025
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Jun. 06, 2025
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Jun. 06, 2025
EMC EMC104-SM-SM-8
6 Cable INSTRUMENT 00 N/A Jun. 06, 2025
Double Ridged
7 | Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 17, 2025
Antenna
8 | Band Reject Filter |  COM-MW ZHPF%E??EO'BO 7213126 Jun. 28, 2025
9 | Band Reject Filter |  COM-MW ZHPF%b“f'gggo‘ﬁo 7213127 Jun. 28, 2025
10 Attenuator Talent Microwave| ATT-18G2W-10 N/A N/A
11 1966 Chamber room Tai He 9*6*6(NSA&VSWR) N/A Jun. 06, 2025
Wideband Radio
12 Communication R&S CWM 500 165848 Jan. 19, 2025
Tester
Radiated Emissions - Above 18 GHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EXASpectrum Keysight N9010A MY55150209 Aug. 20, 2025
Analyzer
. EMC
2 Preamplifier INSTRUMENT EMC184045SE 980905 Oct. 29, 2025
RWLP50-2.6A-2.92
3 Cable RegalWay M2.92M-1 1M N/A Jul. 25, 2025
4 Cable Tonscend HF160-KMKM-3M N/A Jul. 25, 2025
5 Broaﬁ;‘f:::a"'m” Schwarzbeck | BBHA9170(3m) 9170-319 Jun.16, 2025
6 [966 Chamber room CM 9*6*6 N/A May 19, 2025
7 Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
8 Software Farad Ver.NB-03A1-01 N/A N/A
wideband radio
9 communication R&S CMW500 152372 Dec. 22, 2024
tester
Broadband double
10 ridged horn Regalway RW10180-N 1911004 N/A
antenna
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Output power Measurement

Item Kind of Equipment  |Manufacturer Type No. Serial No. Calibrated until
1 Wideband Radio R&S CWM 500 165578 Jan. 19, 2025
Communication Tester
2 | MXASignal Analyzer | ~gilent N9020A MY49100060 Jun. 28, 2025
Technologies
3 | Radio Communication |, oy, MT8821C 6261915479 Jun. 28, 2025

Analyzer

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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SLL

Test Photos
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Radiated Em
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Radiated Emissions Test Photos

Above 18 GHz
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APPENDIX A - OUTPUT POWER & EIRP
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Duty Cycle

H Avg Type: RMS
: Fast D i
Gain:Low
Auto Tune|
Ref 30.00 dBm -
CenterFreq|
Al 42 3
P et
JA ..mmwuwwmw

3625000000 GHz|

Center 3.625000000 GHz CF Ste,
VBW 50 MHz* 1 pt 3.000000 MHz|
Man

SCL FUNCTION

= =
297.0 us 265dBm| |
[ 265dBm|

StartFreq
3625000000 GHz

StopFreq
3625000000 GHz|

"’I

>
=

I|:

Freq Offset
0Hz

Scale Type

°
3
E

Duty cycle=On time/Total time
=(2.286-0.297)/(5.301-0.297)
Duty factor=10 log (1/duty cycle)=4.01

Conducted Power (Average power) (dBm/10MHz):
Average Power=Read Power+ Duty factor

Low CH Mid CH High CH
LTE Band / BW | Modulation SF?fe O?sBet 55265CH | 55990CH | 56715CH
3552.5MHz | 3625.0MHz | 3697.5MHzZ
1 0 13.32 13.50 13.82
1 13 13.92 1413 14.72
1 24 13.04 14.42 14.08
QPSK 12 0 12.44 12.42 12.45
12 6 12.33 12.39 12.47
12 11 12.16 12.55 12.31
25 0 179 12.00 12.36
48/ SMHz 1 0 12.30 13.06 13.60
1 13 12.14 13.74 13.23
1 24 12.50 13.70 13.71
16QAM 12 0 11.03 11.89 157
12 6 11.25 1119 12.04
12 11 11.06 1.07 11.39
25 0 10.68 11.00 127
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Low CH Mid CH High CH
LTE Band / BW | Modulation SFffe Oi{f?et 55290CH | 55990CH | 56690CH
3555.0MHz | 3625.0MHz | 3695.0MHz
1 0 14.03 14.71 13.78
1 25 14.51 14.86 13.69
1 49 13.96 13.97 13.83
QPSK 25 0 12.21 12.21 12.01
25 13 12.15 12.52 11.98
25 25 12.56 12.14 12.69
50 0 157 12.01 12.15
48/ 10MHz 1 0 13.17 13.55 13.57
1 25 13.33 13.18 13.99
1 49 13.76 13.20 13.24
16QAM 25 0 1.72 11.16 11.64
25 13 1130 1133 1118
25 25 11.40 11.40 1136
50 0 10.71 .07 11.00
Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet 55315CH | 55990CH | 56665CH
3557.5MHz | 3625.0MHz | 3692.5MHzZ
1 0 14.86 14.76 13.67
1 38 14.22 14.95 13.58
1 74 14.45 14.25 13.21
QPSK 36 0 1213 12.14 12.29
36 18 12.09 12.27 12.38
36 39 12.43 12.37 12.43
75 0 10.69 10.83 11.05
48/ 15MHz 1 0 13.89 14.08 14.19
1 38 13.54 13.77 13.42
1 74 13.63 14.31 13.06
16QAM 36 0 179 114 1133
36 18 11.35 .67 11.49
36 39 11.28 .74 .27
75 0 9.62 9.76 9.83
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Low CH Mid CH High CH
LTE Band /BW | Modulation SRi’zBe O?fsBet 55340CH 55990CH 56640CH
3560.0MHz | 3625.0MHz | 3690.0MHz

1 0 1217 1273 14.87

1 50 13.88 12.15 1251

1 99 13.30 1439 12.19

QPSK 50 0 12.03 12.42 12.68

50 25 1217 1211 12.57

50 50 12.24 12.24 12.43

100 0 9.85 9.65 9.96

48/ 20MHz 1 0 13.30 13.10 15.06

1 50 13.63 13.03 13.91

1 99 13.08 13.67 13.29

16QAM 50 0 11.09 11.03 11.20

50 25 11.04 11.08 TRE

50 50 122 112 124

100 0 8.41 8.65 8.72
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Conducted Power/Channel bandwidth(dBm):

e i Low CH Mid CH High CH
LTE Band /BW | Modulation | &> o | 55265CH | 55990CH | 56715CH
3552.5MHz | 3625.0MHz | 3697.5MHzZ
1 0 11.90 11.02 11.95
1 13 1184 11.88 11.83
1 24 1181 1184 11.89
QPSK 12 0 10.91 10.92 10.90
12 6 10.88 10.89 10.85
12 11 10.82 10.87 10.84
25 0 10.86 10.84 10.82
48 / SMHz 1 0 .11 11.05 11.08
1 13 147 1110 1118
1 24 113 11.08 112
16QAM 12 0 9.82 9.79 9.81
12 9.89 9.87 9.92
12 11 9.74 9.76 9.82
25 9.73 9.88 9.93
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?EG offfset 55200CH | 55990CH | 56690CH
3555.0MHz | 3625.0MHz | 3695.0MHz
1 0 11.68 171 173
1 25 1.75 178 11.80
1 49 11.85 11.88 11.90
QPSK 25 0 10.87 10.90 10.92
25 13 10.88 10.91 10.93
25 25 10.89 10.92 10.94
50 0 10.83 10.86 10.88
48/ 10MHz 1 0 11.03 11.06 11.08
1 25 10.99 .02 .04
1 49 1.07 1110 12
16QAM 25 0 9.83 9.86 9.88
25 13 9.84 9.87 9.89
25 25 9.86 9.89 9.91
50 0 9.87 9.90 9.92
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe Oi{f?et 55315CH | 55990CH | 56665CH
35575MHz | 3625.0MHz | 3692.5MHzZ
1 0 1164 1167 11.69
1 38 71 174 176
1 74 11.81 1184 11.86
QPSK 36 0 10.83 10.86 10.88
36 18 10.84 10.87 10.89
36 39 10.85 10.88 10.90
75 0 10.79 10.82 10.84
48/ 15MHz 1 0 10.99 11.02 1.04
1 38 10.95 10.98 11.00
1 74 11.03 11.06 11.08
16QAM 36 0 9.79 9.82 9.84
36 18 9.80 9.83 9.85
36 39 9.82 9.85 9.87
75 0 9.83 9.86 9.88
Low CH Mid CH High CH
LTE Band /BW | Modulation SRizBe O';SBet 55340CH | 55990CH | 56640CH
3560.0MHz | 3625.0MHz | 3690.0MHz
1 0 1159 11.62 .64
1 50 11.66 11.69 71
1 99 176 179 .81
QPSK 50 0 10.78 10.81 10.83
50 25 10.79 10.82 10.84
50 50 10.80 10.83 10.85
100 0 10.76 10.89 10.87
48/ 20MHz 1 0 10.94 10.97 10.99
1 50 10.90 10.93 10.95
1 99 10.98 11.01 11.03
16QAM 50 0 9.74 9.77 9.79
50 25 9.75 9.78 9.80
50 50 9.77 9.80 9.82
100 0 9.78 9.81 9.83
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EIRP (dBm/10MHz):

EIRP=Average Power+Ant. Gain

Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?Eet 55265CH | 55990CH | 56715CH
3552.5MHz | 3625.0MHz | 3697.5MHzZ
1 0 17.04 17.22 17.54
1 13 17.64 17.85 18.44
1 24 16.76 18.14 17.80
QPSK 12 0 16.16 16.14 16.17
12 6 16.05 16.11 16.19
12 11 15.88 16.27 16.03
25 0 15.51 15.72 16.08
48/ SMHz 1 0 16.02 16.78 17.32
1 13 15.86 17.46 16.95
1 24 16.22 17.42 17.43
16QAM 12 0 14.75 15.61 15.29
12 6 14.97 14.91 15.76
12 11 14.78 14.79 15.11
25 0 14.40 14.72 14.99
Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet 55200CH | 55990CH | 56690CH
3555.0MHz | 3625.0MHz | 3695.0MHz
1 0 17.75 18.43 17.50
1 25 18.23 18.58 17.41
1 49 17.68 17.69 17.55
QPSK 25 0 15.93 15.93 15.73
25 13 15.87 16.24 15.70
25 25 16.28 15.86 16.41
50 0 15.29 15.73 15.87
48/ 10MHz 1 0 16.89 17.27 17.29
1 25 17.05 16.90 17.71
1 49 17.48 16.92 16.96
16QAM 25 0 15.44 14.88 15.36
25 13 15.02 15.05 14.90
25 25 15.12 15.12 15.08
50 0 14.43 14.79 14.72
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe Oi{f?et 55315CH | 55990CH | 56665CH
35575MHz | 3625.0MHz | 3692.5MHzZ
1 0 18.58 18.48 17.39
1 38 17.04 18.67 17.30
1 74 18.17 17.97 16.93
QPSK 36 0 15.85 15.86 16.01
36 18 15.81 15.99 16.10
36 39 16.15 16.09 16.15
75 0 14.41 14.55 14.77
48/ 15MHz 1 0 17.61 17.80 17.91
1 38 17.26 17.49 17.14
1 74 17.35 18.03 16.78
16QAM 36 0 15.51 14.86 15.05
36 18 15.07 15.39 15.21
36 39 15.00 15.46 14.99
75 0 13.34 13.48 13.55
Low CH Mid CH High CH
LTE Band /BW | Modulation SRizBe O';Eet 55340CH | 55990CH | 56640CH
3560.0MHz | 3625.0MHz | 3690.0MHz
1 0 17.89 18.45 18.59
1 50 17.60 17.87 18.23
1 99 17.02 18.11 17.91
QPSK 50 0 15.75 16.14 16.40
50 25 15.89 15.83 16.29
50 50 15.96 15.96 16.15
100 0 13.57 13.37 13.68
48/ 20MHz 1 0 17.02 16.82 18.78
1 50 17.35 16.75 17.63
1 99 16.80 17.39 17.01
16QAM 50 0 14.81 14.75 14.92
50 25 14.76 14.80 14.83
50 50 14.94 14.84 14.96
100 0 1213 12.37 12.44
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EIRP/Channel bandwidth(dBm):

o e Low CH Mid CH High CH
LTE Band /BW | Modulation | &> o | 55265CH | 55990CH | 56715CH
35525MHz | 36250MHz | 3697.5MHzZ
1 0 15.62 15.64 15.67
1 13 15.56 15.60 15.55
1 24 15.53 15.56 15.61
QPSK 12 0 14.63 14.64 14.62
12 6 14.60 14.61 14.57
12 11 14.54 14.59 14.56
25 0 14.58 14.56 14.54
48/ SMHz 1 0 14.83 14.77 14.80
1 13 14.89 14.82 14.90
1 24 14.85 14.80 14.84
16QAM 12 0 13.54 13.51 13.53
12 6 13.61 13.59 13.64
12 11 13.46 13.48 13.54
25 0 13.45 13.60 13.65
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?EG offfset 55200CH | 55990CH | 56690CH
3555.0MHz | 3625.0MHz | 3695.0MHz
1 0 15.40 15.43 15.45
1 25 15.47 15.50 15.52
1 49 15.57 15.60 15.62
QPSK 25 0 14.59 14.62 14.64
25 13 14.60 14.63 14.65
25 25 14.61 14.64 14.66
50 0 14.55 14.58 14.60
48/ 10MHz 1 0 12.75 14.78 14.80
1 25 12.71 14.74 14.76
1 49 14.79 14.82 14.84
16QAM 25 0 13.55 13.58 13.60
25 13 13.56 13.59 13.61
25 25 13.58 13.61 13.63
50 0 13.59 13.62 13.64
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe Oi{f?et 55315CH | 55990CH | 56665CH
35575MHz | 3625.0MHz | 3692.5MHzZ
1 0 15.36 15.39 15.41
1 38 15.43 15.46 15.48
1 74 15.53 15.56 15.58
QPSK 36 0 14.55 14.58 14.60
36 18 14.56 14.59 14.61
36 39 14.57 14.60 14.62
75 0 14.51 14.54 14.56
48/ 15MHz 1 0 12.71 14.74 14.76
1 38 14.67 14.70 14.72
1 74 14.75 14.78 14.80
16QAM 36 0 13.51 13.54 13.56
36 18 13.52 13.55 13.57
36 39 13.54 13.57 13.59
75 0 13.55 13.58 13.60
Low CH Mid CH High CH
LTE Band /BW | Modulation SRizBe O';SBet 55340CH | 55990CH | 56640CH
3560.0MHz | 3625.0MHz | 3690.0MHz
1 0 15.31 15.34 15.36
1 50 15.38 15.41 15.43
1 99 15.48 15.51 15.53
QPSK 50 0 14.50 14.53 14.55
50 25 12.51 14.54 14.56
50 50 14.52 14.55 14.57
100 0 14.48 14.61 14.59
48/ 20MHz 1 0 14.66 14.69 14.71
1 50 14.62 14.65 14.67
1 99 14.70 14.73 14.75
16QAM 50 0 13.46 13.49 13.51
50 25 13.47 13.50 13.52
50 50 13.49 13.52 13.54
100 0 13.50 13.53 13.55
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APPENDIX B - RADIATED SPURIOUS EMISSIONS
(9KHZ TO 30MHZ)
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|Test Mode : ‘TX Mode ‘ ‘Test Mode : [TX Mode

Ant 0° Ant 0°

1500 dBuV/m 1200 dBuv/m
10 10
130 100
120 0
10 80
100 i
%0 60 ¥ 2
w0 L ! , = X
™ X M w0
60 £
50 2
w© 10
Y o
2 10
10 2
o a0
10. 40.
0009 002 o0 005 007 008 009 it 012 015 MHz 0150 s [(TE) 5 0.0
Reading  Correct  Measure- . Antenna - Table Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit Margin Height Degree No. Mk.  Freq.  Level Factor  ment  Limit Margin Height Degree
MHz  dBuv 3 @BuVim  GBuUVim  dB  Defector cm  degiee Comment Whz GBuv 3 GBuv/m  dBuvm  dB  Defector cm  degiee Comment
1 0.0331 54.73 21.16 75.89 117.21 -41.32 AVG 1 0.3771 34.10 21.05 5515 96.08 -40.93 AVG
2 0.0657  49.76 21.29 7105 11125 -4020 AVG 2 - 17620 33.31 21.13 5444 6954 -1510 QP
3 01128 4599 2132 6731 10656 -39.25 QP 3 67470 2386 2114 4500 6954 2454 QP
Test Mode : [TX Mode | |Test Mode : |TX Mode
o
Ant 90 Ant 90°
1500 dBuv/m 1200 dBuv/m
10 10
130 100
m\ 0
10 a0
100 7
0 3 0 B 3
80 x 5 3 50 x 2 x
El X X w0
60 n
50 20
w0 10
E 0
20 a0
10 20
0 30
10, 0.
0005 002 004 005 007 008 009 011 012 05 MHz 0150 [ ) 5 30,001
Reading Correct Measure- Antenna Table Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level  Factor ment  Limit Margin Height Degree No. Mk. Freq. Level  Factor ment Limit Margin Helght Degree
Wz [ 3 dBuvim  dBuvim  dB  Detecor _cm  degiee Comment WHz [ @® GBUVm  dBuv/im @B Defector cm  degree Comment

1 0.0251 58.18 20.99 7917 11961 -4044 AVG
2 0.0630 49.73 2128 71.01 11162 -40.61 AVG
3" 0.1135  48.50 2132 69.82 106.51 -36.69 QP

0.5680  29.46 21.08 50.54 7252 -21.98 QP
07768  26.11 21.16 47.27 69.80 -2253 QP
N 1.7620  29.15 2113 50.28 69.54 -19.26 QP

| v o
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APPENDIX C - RADIATED SPURIOUS EMISSIONS
(30MHZ TO 1000MHZ)
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Test Mode : |LTE Band 48_TX CH55990 5MHz ‘ ‘Test Mode : |LTE Band 48 _TX CH55990 5MHz

1200 dBuv/m 1200 _dBuv/m
60, 60/
& 8
¥ X
PR & oot g
00 00
30000 12700 22400 32100 41800 51500 61200 70900  806.00 00000 MHz 30000 12700 22400 32100 41800 51500 61200 70900  806.00 1000.00 MHz
Reading Correct Measure-
Reading Correct Measure-
No. Mk Freq Level Factor ment Limit  Margin No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuvV dB dBuv/im _ dBuv/im @B Detector _ Comment MHz dBuv a8 dBuv/m  dBuv/m daB Detector ~ Comment

51825 4740 155 4585 5530 045 peak 65405 4092 -283 3809 5530 1721 peak
G375 518 300 M85 5530 642 peak 154645 9779 125 3654 5530 1876 peak
05175 4360 537 3832 5530 1698 peak 190050 4419 371 4048 5530 1482 peak

1 1
2 2
3 3
) 151735 4046 126 3022 5530 1608 peak 4 210905 4211 -459 3752 5530 -17.78 peak
5 5
s 6

89080 4140 360 3780 5530 1750 peak 291900 3695 -074 3621 5530 -1909 peak
S5Tso0 3577 576 4153 5530 37T peak © 950260 3013 1208 4221 5530 -1300 peak

Test Mode : |LTE Band 48_TX CH55990_20MHz ‘ ‘Test Mode : [LTE Band 48_TX CH55990_20MHz

Vertical Horizontal

1200 dBuv/m

1200 dBuv/m

o 60,
7
T
% Iy
ER " X H
3 % &
4 %
00
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz 0.0
W00 12700 7200 300 800 51500 61200 70900 0600 00000 MHz
Readng Corect Weaswe- ReadingCoreat Tieame
No. Mk.  Fre ] imit  Margin -
9. Level  Factor  ment 9 No. Mk. Freq. Level  Factor ~ment  Limit Margin
= @®  wim  dBwim  d8  Deecor Comment
MHz dBuv dB dBuV/m  dBuV/m dB Detector ~ Comment
T 64920 5264 275 4989 5530 541 peak

65.890 4342 292 40.50 5530 -1480 peak
152.705 3715 126 3589 5530 -1941 peak

98870 4401 -627 3774 5530 -17.56 peak
N 190.050 4475 371 41.04 5530 -1426 peak

151735 3984 126 3858 5530 -1672 peak

1
52.795 4724 158 45.66 5530 964 peak 3
3

4 96445 4081 -6.61 3420 5530 -21.10 peak
188.110 4107  -349 37.58 5530 -17.72 peak 5
[

o| of & w| v =

291415 3685 -074 36.11 5530 -1919 peak
465530 3414 405 3819 5530 -17.11 peak

949075 2959 1205 4164 5530 -13.66 peak
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APPENDIX D - RADIATED SPURIOUS EMISSIONS
(ABOVE 1000MHZ)
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Test Mode : [LTE Band 48_TX CH55990_5MHz

| [Test Mode : |LTE Band 48_TX CH55990_5MHz

Horizontal

Vertical

1200 dBuv/m

300000 350000 400000 450000  5000.00

00
1000.000 1500.00  2000.00  2500.00

Reading Correct Measure-
No. Mk Freq  Level  Factor ~ ment  Limit Margin
dB Detector  Comment

Wz dBuV @ dBuVim _ dBuvim
-8.13  peak

1* 3017.500 39.22 7.95 4717 55.30

1200 dBuV/m

400000 4500.00

00
200000 250000  3000.00  3500.00

1000.000 1500.00
Reading Correct Measure-
Limit  Margin

Delector  Comment

No. Mk. Freq Level Factor ment

@B dBuvim _ dBUV/m _ dB

MHz BV
1 2252.500 41.31 5.85 47.16 5530 -8.14  peak
2 *  4965.000 3775 1431 52.06 5530 -324 peak

Test Mode : |LTE Band 48_TX CH55990_5MHz

| [Test Mode : |LTE Band 48_TX CH55990_5MHz

Horizontal

%9 dBuv/m 89 dBuv/m
T
P
2 2,
) 3
6000.000 7200.00 8400.00 9600.00 10800.00  12000.00  13200.00  14400.00  15600.00 6000.000 7200.00 8400.00 9600.00 10800.00  12000.00  13200.00  14400.00  15600.00
Reading Correct Measure- Reading Correct Measure-
No. Mk. Freq. Level  Factor ~ment Limit Margin No. Mk. Freq. Level  Factor ment  Limit Margin
MHz dBuvV B dBuV/m  dBuV/m dB Detector  Comment MHz dBuv dB dBuv/m  dBuV/m dB
17 7248000 4175 872 5047 5530 483 peak 1 7248000 3986 872 4858 5530 6.72
2" 14490000 4076 1191 5267 5530 -263
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3L

Report No.: BTL-FCCP-5-2410C237

Test Mode : [LTE Band 48_TX CH55990_5MHz

Horizontal

| [Test Mode : |LTE Band 48_TX CH55990_5MHz

3 dBwre 865 apuv/m
N 1
] £
a3 A3
10000000 1902500 1GS0.00 2347500 2530000 2717500 2006000 J077500  35600.00 e 19000.00019025.00 2165000  Z3475.00 2500000 2712500 2095000 3077500  32600.00 T6250.00 HHz
Reading Correct Measure- Reading Comect Measure- )
No. Mk.  Freg Level Factor  ment Limit  Margin No. Mk.  Freq. Level Factor ~ ment Limit  Margin
MRz dBuv ] GBuvim  dBuvim @B Detector Comment MHz GBUV 3 dBuVim  dBu/m  dB  Deteotor Comment
17 31459375 4861 520 53681 5530 149 peak 17 31468500 4887 520 5407 5530 -123 peak

Test Mode : |LTE Band 48_TX CH55990_20MHz

| [Test Mode : |LTE Band 48_TX CH55990_20MHz

Horizontal

1200 dBuv/m
1200 dBuv/m
o0 60
1 X
00 00
1000000 150000  2000.00 250000 300000 350000  4000.00 450000 500000 G000.00 MHz 1000000 150000 200000 250000  3000.00 350000 400000 450000  5000.00 00000 MHz
Reading Correct Measure- Reading Correct Measure-
No. Mk Freq.  Level  Factor ~ment Limit Margin No. Mk. Freq. Level  Factor ~ment  Limit Margin
MHz  dBuv ® GBuvm  dBuV/im G5 Deleclor _Comment Wz B @ dBuwm dBWim @B Deteclor Comment

1 2047500 3986 776 4762 5530 768 peak 1+ 3890000 4117 1016 5133 5530 -397 peak
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3L

Report No.: BTL-FCCP-5-2410C237

| [Test Mode : |LTE Band 48_TX CH55990_20MHz

Test Mode : [LTE Band 48_TX CH55990_20MHz

Vertical

869 dBuV/m

Horizontal

869 dBuV/m

. Y
6000.000 7200.00 8400.00 9600.00 10800.00  12000.00  13200.00  14400.00  15600.00 18000.00 MHz. 6000.000 7200.00 8400.00 9600.00 10800.00  12000.00 13200.00  14400.00  15600.00 18000.00 MHz
Reading Correct Measure- Reading Correct Measure-
No. Mk Freq. Level  Factor ~ment  Limit Margin No. Mk.  Freq. Level  Factor ~ ment  Limit Margin
MHz dBuv daB dBuv/m dBuv/m dB Detector ~ Comment MHz dBuv dB dBuV/m dBuvV/m dB Detector ~ Comment
17 13026000 4104 1177 5281 8230 2049 peak 17 6960000 3958 837 4795 8230 -34.35 peak

LTE Band 48_TX CH55990_20MHz

Test Mode : |LTE Band 48_TX CH55990_20MHz ‘

Vertical

3.3 dBUV/m

‘Test Mode :

8.3 dBuVm

Horizontal

18000.00019825.00  21650.00 2347500 2530000 2712500 2835000 3077500  32600.00 36250.00 MHz 18000.00019825.00  21650.00 2347500 2530000 27125.00 20835000 30775.00  32600.00 36250.00 HHz.
Reading Correct Measure- ~ Reading Correct Measure- _
No. Mk Freq.  Level Factor ~ ment ~ Limit  Margin No. Mk. Freq. Level  Factor ~ment Limit Margin
MHz. dBuv dB dBuVim aBuvim dB Detector  Comment MHz dBuV. dB dBuVim  dBuVim dB Detector ~ Comment
17 31432000 4874 520 5394 5530 136 peak T+ 31441125 4887 520 5407 5530 -123 peak

End of Test Report
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